



राष्ट्रीय सीमेन्ट एवं भवन सामग्री परिषद्
(भारत सरकार के वाणिज्य एवं उद्योग मंत्रालय के शासनाधीन)
NATIONAL COUNCIL FOR CEMENT AND BUILDING MATERIALS
(Under the Administrative Control of Ministry of Commerce & Industry, Government of India)



TC-5296

(NCB/TL/QM/TRF-1.1)

TESTING LABORATORIES

INDEPENDENT TESTING LABORATORIES

TEST REPORT

Customer Address

BRIJ ADDITIVES PVT. LTD.
MAYADEVI GAUNPALIKA-5, BHAIRAHAWA, RUPANDEHI,
NEPAL

ULR - TC529623100000427F

No. : ITL/009210

Date : 10/04/2023

Reference

LETTER DTD. 17.03.2023

Sample

Said to be Admixture

Identification

SILKON FLOWMIX PC 550

Condition of Sample

UnSealed with ID Tag

Date of Receipt

22/03/2023

Laboratory Mark - ITLL3092/1/3

Period of Testing

27/03/2023 - 05/04/2023

Tested for Conformity to

Discipline

Chemical Testing

Group Building Materials

SI No	Test Name	Test Method	Test Results
1	pH	IS:9103:1999	6.70
2	Relative Density	IS:9103:1999	1.01
3	Ash Content	IS:9103:1999	2.39 % by mass
4	Dry Material Content	IS:9103:1999	39.58 % by mass
5	Chloride Content	IS:6925:1973	0.002 % by mass

***** END OF THE TEST REPORT *****

Conditions

1. Results given above refer only to the sample supplied.
2. The Report is being issued on the specific understanding that NCB will not in any way be involved in any action following the interpretation of the above results.
3. This report shall not be reproduced except in full without written approval from NCB.
4. Sample shall be retained for 90 days after reporting the results.
5. This report does not imply that the sample/material is approved or endorsed by NCB or NABL

Rash
Reviewed by

Pinky Pandey

Dr Pinky Pandey

Authorised Signatory